»i11 .’
and
WAL T Wl
O neratio
vHvl it Sl Wl
of the

e

sy

e ——_—,,,—————

OYMNAALINIICATINANNIC
N \/IVIIVIWININA/M ] INJIN WD
SPEAKER

HEATH COMPANY

BENTON HARBOR,
MICHIGAN 49022

TADI F AC /SAAMTEAMTC
TADLE VUl WINTLRIYIWY
Introduction, .. cceeoeesevces . 2
PartSLiSt...--.-.-.-..... . 2
Step-By-Step Assembly
Raffln RAanrd MaAaimting 4
47A311C 1Juai u LVJUullLLllB. o o 9 0 ) el
Speaker And Front Panel
MountingO . o L] . s o 0 0 & 0 0 s 0 . 4
Speaker Wiring And Final
Assembly. . L] . . L I e & & 0 0 0 L] 6
Tnatalling Tha MAadal TTD_9292
ulawu.u.ug 4 11T LYIUMC L 114 ~du
C Power Sumnly, . o 7
LA - AT TY A I—'“tll-ll". *® & & ® 9 9 0" -
SpecificationS. * o e & & & & 0 & 0 & 0 0 L] 8
Replacement Parts Price List, ,, . . 18

The Heath Company reserves the right to discon-
tinue instruments and to change specifications at
any time without incurring any obligation to
incorporate new features in instruments pre-

< s FTRrS B |
Viouoly SULU,

Copyright & 1966
Heath Company
All vights reerred

9-20-68



Page 17

The Heathkit Model HP-23 AC Power Supply can
be mounted in the speaker cabinet as follows

Refer to Pictorial 5 for the following steps,

(1 ) Remove the top cover and bottom plate
from the Power Supply, Save four of the
#6 sheet metal screws for a later step,

tom plate, Save the 8-32 screws, #8 lock-
washers, and 8-32 nuts for the following step,

o~

) Remaove the four rubber feet from the bot-

pos)

6 for the following steps,
(1) Install the four 8-32 x 3/8'" screws in the
mounting feet holes in the bottom plate,
Use #8 lockwashers and 8-32 nuts,

7/ AN AR | IR N M B e, |
{ \} Insidll Ule POWOII Pic

l

NdTE: The top cover, rubber feet, and remain-
ing four #6 sheet metal screws that were re-
moved from the Power Supply will not be used,

V
I\’ 5. 32x3/8" SCREW @
.énL,,—#s LOCKWASHER
~~8-32 NUT

#6 SHEET
SoTrr=— o “

METAL SCREW

Before installing the Power Supply in the cabinet
make surethe On-Off switch is in the On position

W Refer to Pictorial 7 and install the Power
Supply by positioning the four bottom plate
screws through the four holes in the cabi-

net, Use #8 lockwashers and 8-32 nuts on

This completes the installation of the Power
Supply.

i spé}x_gn \

| CABLE W

£ ~#8 LOCKWASHER

@\8.32 NUT

PICTORIAL 7



Page S = armxiT)
= £ — .
= N
SPECIFICATIONS
Speakerslze-o.coo-oo.ooooo.onoo--a- 6”139”0“310

Voice Coil ImpedanCe. « « e s e s s s 0 oo

Resonant FrequenCy,. . e s o o o s o o o »

Frequency Response.....-.-.......‘..

FaS Wy
YYCULELILy o 6 0 06 00 060606060 060606000000

DimenSionsll..lll-l.llaooooolnlnao

Net Weight.-....-.-..............

NOTE: Refer to the Kit Builders Guide for

Service and Warranty information,

Aluminum, gray wrinkle finish,
10" wide x 6-1/2" high x 10-1/2" deep,

3-1/2 1bs,

REPLACEMENT PARTS PRICE LIST

PART PRICE DESCRIPTION

No, Each

N . ™ TN § Rl b
90-337 8.70 Cabinet
203-447-1

2,10 Front panel
SPEAKER-BAFFLE BOARD
401-108 5,00 Speaker, 8 Q
94-420 1,25 Baffle board

CLAMP-FEET-PLUG-SPACER

207-3 .10 Cable clamp

261-9 .05 Rubber foot

261-25 .05 Plastic foot

438-4 .10 Phono plug

255-59 W15 Plastic spacer

HARDWARE

#6 Hardware

250-10 .05 6-32 x 1/2" screw

250-296 .05 6-32 = 1-1/4" screw, black
250-8 .05 #6 x 3/8" sheet metal screw
254-1 .05 #6 lockwasher

252-3 .06 6-32 nut

e g A TS T TS TV AT

PART PRICE DESCRIFPI1ION
No, Each

#8 Hardware

250-278 .05 #8 x 1-3/4" sheet metal

screw

254-2 .05 #8 lockwasher

252-4 .05 8-32 nut

Other Hardware

253-9 .05 #6 flat washer

252-10 .05 Speednut

MISCELL ANEOUS

343.-86 ,05/ft Shielded cable

490-5 .10 Nut starter

331-6 15 Solder

391-43 1,05 Heathkit nameplate

595-815 2,00 Manual

The above prices apply only on purchases from
the Heath Company where shipment istoaU.S.A

1 ner a
destination, Add 10% (minimum 25 cents)
price when ordering from an authorized Service
Center or Heathkit Electronic Center to cover
local sales tax, postage and handling, Outside

the U,S.A, parts and service are avall ble from
your local Heathkit source and willireflect addi-
tional transportation, taxes, duties ar d rates of



